Town of Rainy River DWQMS Operational Plan

The Town of Rainy River

Drinking Water Quality Management System
Operational Plan

Rainy River Drinking Water Supply System
317 River Avenue
Rainy River, ON
POW 1L0O

This Operational Plan for the Town of Rainy River Water Supply System will become effective on the 1% day of June, 2010.

Uncontrolled Printed Copy November 25, 2022 | Version 3.8 Page 1 of 45



Town of Rainy River DWQMS Operational Plan

Table of Contents

1. Quality Management SYSEEIM .........eiuirierieiieiieeiie ettt ettt eteestee st et ebeesseesseesseesseesseesbesseensesseenne 4
2, Quility Manraperient S FSIOTE TIOLIGT wss s essuvmsssmssssssosoisssnsssom s sessim 5555855 s my s 4
[...]
ON-LINE MEASUTEIIIENL ...ttt ettt e bt et e e abe e e erae e aeebeeeaeeenee et e enseaneeeneenee 30
Distribution Systent NMOESTIIEIEI uuusssvssuecssusssssusssssnns tosssssiuons s e sy s s 30
LabOTALGTR SANTDUIID .t 50,0 w5050 5550 w30, 20.5050550 0 5555555 05 5155 58558, 5 568 S S5 AR 30
18. EMErgency ManQ@EIMENL .........eeiuieeeiiieeiiieitie ettt ettt e eit e eite e et e saeeesbaeesaaeeessaeesnneesnbeesseeenneeas 31
Potential EMEIZENCIES . ..iiuieeiieiiiiieeiiie ettt ettt e e e e eaaeestaeeesaaeeesaeeessesessseesseesneeees 31
Emergency Response Training and TeSTNG ........coouiiiiiiiriiiiieiieeii ettt e ens 31
k%l Euia (e iiores (o T TS 32

Uncontrolled Printed Copy November 25,2022 | Version 3.8 Page 2 of 45



Town of Rainy River DWQMS Operational Plan

Water ServiCe PTODIEINS ...cc.eoiiiiiiiiiiiie et 32

Water Treatment Plant Emergency Contact LiSt........cccvvieiiiviiieiiiiiiciicieeieeie e 32

Distribution System Emergency Contact LISt ........cccoeeriiiiiiiiiniiiiieieseeceieeeee e 52
19, THterBal ATIANLS «oummonsensssmssammssassssmsmsssms s s s s 5 S ssss SR ss s G s 32
20. Management REVIEW ......cc.covvuiiiiiiiiiiiiiiiiiesiieestt ettt seeeste e ae b e esaaeesaae e sabeenseenseesnbenseennnes 33
21. Continual IMProvement...........coouevieriieeiiieiiiiie e SO 33
Appendix A - Document and Record Control Procedure............cveieviiviiciiiiieieciecieceie e 36
Appendix B - QMS Internal Audit ProCedUIe.........ccveiiiiiiiiiiiiiiiiceieiceeeee e 38
Appetidix C - Management Beview ProCoURe: s sy s s i s 5w o s s 40
APPENAIX D oot a et ettt ettt en e 42
Appendix E — Summary of Plan Updates.........cc.oeoiiiiiiiiiiiiiiicieieeeee e 43
Appendix F — AlZAC PLAN ..ocuoiiiiiiiiiiciicieec e 44
Appendix K — Internal Audit SChedule .......ccooviiiiiiiiiiiii e 45

Uncontrolled Printed Copy November 25,2022 | Version 3.8 Page 3 of 45



Town of Rainy River DWQMS Operational Plan

1. Quality Management System

The Town of Rainy River Drinking Water Quality Management System (DWQMS) is documented
in this Operational Plan as part of our efforts to ensure that clean, safe and reliable drinking water is
supplied to all customers served by the Town of Rainy River Water System. The development and
continual improvement of the plan will ensure that all applicable legislation and all current
regulatory requirements are met and that consumers can be confident that their drinking water will be

protected through the effective application of the QMS.

2. Quality Management System Policy

The Town of Rainy River is committed to managing the treatment and supply of clean, safe
drinking water to all of its customers and commits to consistently meeting all applicable
legislation and all current regulatory requirements and customer needs. To achieve these goals
the Town of Rainy River commits to:
» Managing water quality from source to customer.
» Regular monitoring and testing of water to meet or exceed current guidelines as
established in the Safe Drinking Water Act.
> Providing consistent and relevant training to operators to meet or exceed current training
guidelines.
> Investing capital monies to provide upgrades and rehabilitations to treatment and
distribution systems.
» Continuing to establish and upgrade current practices and policies.
» Providing Water Treatment Plant Annual Reports as per Ministry of the Environment,
Conservation and Parks forms to be available to all customers in hard copy or on the
town's web site. These reports provide the customer with an annual overview of the Town

water supply system.

The Town of Rainy River will establish and maintain a Drinking Water Quality Management
System that will be regularly reviewed, improved and upgraded by management and employees
involved in the supply of drinking water. The highlights of this Operational Plan for this Quality
Management system will be readily available in hard copy at the WTP/Town Office or it can be

accessed on the Town of Rainy River website (Wwww.rainyriver.ca).

Uncontrolled Printed Copy November 25, 2022 | Version 3.8 Page 4 of 45



Town of Rainy River DWQMS Operational Plan

The Drinking Water Quality Management System will be implemented by the Town to effectively

minimize and manage any potential risks to drinking water quality and safety.

3. Commitments and Endorsement
This Operational Plan has been reviewed and approved by the Town of Rainy River Chief

Administrative Officer. This is a blueprint for the planning, operation, and maintenance of the
Municipal Water System. An annual review by the Chief Administrative Officer and Public
Works Foreman/Overall Responsible Operator will keep the document up to date and promote

continual improvement.

Endorsed by:
Mayor / f

Chief Adminigtrative Officer
%

Uncontrolled Printed Copy November 25, 2022 | Version 3.8 Page 5 of 45



Town of Rainy River DWQMS Operational Plan

4. Quality Management System Representative

The Town of Rainy River has designated two individual as QMS representatives.
Position: Chief Administrative Officer

Position: Public Works Foreman 1 Overall Responsible Operator (ORO)

5. Documents and Records Control

In accordance with the requirements of the DWQMS procedures are in place for Document and
Record Control. These procedures describe how documents and records are controlled and are

attached as Appendix A at the end of this document.

6. Drinking Water System

The Rainy River Water System is owned and operated by The Corporation of The Town of Rainy
River and serves the residents of Rainy River and a small number of residents from the adjoining
municipality. The Town of Rainy River is located in Northwestern Ontario, Highway 11, on the

border of Minnesota and Ontario.

Source Water

The raw water source for the Town of Rainy River is obtained from the Rainy River which is part
of the Winnipeg River (Arctic) watershed. Rainy River is a boundary-water bordered by Ontario

and Minnesota.

The Rainy River which starts at Rainy Lake and ends at the Lake of the Woods is approximately
120 km's in length. The depth of the river ranges from 1.5 meters to 12 meters with an average
depth of approximately 6 meters. Raw water quality can be characterized as having high levels of

turbidity 1.3 to 187 NTU's. Bacteriological results range from 0 cfu to 200 cfu.

Raw Water Characteristics

Temperature pH Turbidity Colour E. coli Total
Coliforms
Average 10.77 7.26 7.98 56.89
Range 1.8-25.9 6.10-8.90 1.46-229 4.4-129

Uncontrolled Printed Copy November 25, 2022 | Version 3.8 Page 6 of 45



Town of Rainy River DWQMS Operational Plan

These results were taken over a 10-year period from 2005 to 2015.

Events
During spring break-up of the Rainy River along with the run-off, turbidity levels rise very high.

This can be corrected with making the appropriate physical or chemical adjustments to the

treatment process.

Threats
Up stream of the intake, is a lumber mill, paper mill, residential (Fort Frances and the Township of

Emo), agricultural activities, gold mine (outflow into tributary) and wildlife.

Potential sources of raw water contaminates include spills from the highway or rail mishaps, spills
from the mills, high rainfall causing run-off or agricultural land, and sewage spills from the US side

of the river.

As there is only a single intake line, there is a risk of a collapsed or plugged intake line.

Operational Challenges

The Rainy River provides a good supply of source water. The most significant challenge related to

source water is the quick change in turbidity due to rain, high winds and run-off.

Treatment System
Raw water is supplied to the treatment plant through a 250 mm diameter intake pipe. The pipe

extends 112 m south of the plant and terminates in an up-turned elbow equipped with a steel screen
and mounted in a rock crib. At normal water levels, the intake is situated approximately 20 feet

below the surface.

The Rainy River Water Treatment Plant is a surface facility designed to meet minimum treatment
requirements using full conventional treatment (i.e., chemically assisted filtration and disinfection).
Raw water is directed to a wet well through a gravity-fed intake line from the Rainy River. Alum is
added to the raw water well. Partially treated water is pumped to the flash mixer via two low lift
pumps each with a rated capacity of 28.6L/s. Only one pump is operated at any given time. The raw
water intake line is equipped with a flow control device to ensure that raw water flow does not

exceed 28.6 L/s; the rated capacity of the plant. Partially treated water then enters a vacuum

Uncontrolled Printed Copy November 25, 2022 | Version 3.8 Page 7 of 45



Town of Rainy River DIVQMS Operational Plan

chamber and is pulsed to a settling chamber. Water flows upward through a sludge bed and settling
tubes where it is collected and discharged to the filters. The clarified water is distributed over two
anthracite and sand filters. Filtered water flows to the equalization tank and then pumped to the lon
Exchange units prior to entering the reservoir. Filter effluent is pH adjusted with soda ash. Each of
the two filters effluent lines are equipped with a meter to continuously monitor turbidity. The
meters are equipped with alarms and set to an automatic dialer. Disinfection is achieved using
chlorine gas injections; contact time is provided by a two-celled, baffled clear well. A chlorine
analyzer provides continuous monitoring of free chlorine in treated water leaving the plant. An alarm

is set to an automatic dialer if chlorine levels are higher or lower than set limits.

Process Waste Management
Filter backwash and sludge from the clarifier flows to a holding tank which is then pumped to the

Town's sewer system, which ends up in the Town's sewage lagoon.

Distribution System
The distribution system for the Town of Rainy River serves a population of 925 and is pressurized by

three 20 hp high lift vertical turbine pumps with a rated capacity of 19 L/s at 51.2 m TDH and a fire
pump with a rated capacity of 75.7 L/s at 53.3 TDH. Under normal demand only one pump is
required to provide adequate pressure to the system which is 40 to 62 psi. If pressure should drop
below 40 psi the second pump will cut in and a third if demand is not met. If demand is still not met

the fire pump will cut in to raise pressure back to 62 psi.

Water is stored at the plant in an 1136m? two cell reservoir which is about 48 hours of storage.

There are no additional water storage facilities in the Town of Rainy River.

The distribution network consists of approximately 16 km's of piping fed from the Water Treatment
Plant and consists of cast iron, ductile iron and PVC, the sizes range 50 mm to 300 mm. Within the

system there are 75 valves and 62 fire hydrants.

Barriers to Microbiological Pathogens
The following processes remove potentially pathogenic organisms:

1. Coagulation / Flocculation / Sedimentation

2. Filtration

Uncontrolled Printed Copy November 25, 2022 | Version 3.8 Page 8 of 45



Town of Rainy River DWQMS Operational Plan

3. Chlorination (primary disinfection)

4. Distribution system chlorine residual (secondary disinfection)

Analyses
Ontario Regulation 170/03 and the current Municipal Drinking Water License and Works Permit

issued by the Ministry of Environment, Conservation Parks (MECP) dictate the sampling and
monitoring requirements for this system. Water quality is tested throughout the treatment

process and from dedicated locations throughout the distribution system.

Uncontrolled Printed Copy November 25,2022 | Version 3.8 Page 9 of 45



Town of Rainy River DIWVQMS Operational Plan

ONMvVUQG JILVWIHOS

- JILYA3IHOS LNVd
ININLYIYL ¥3AI ANIVY

6STI~M  ONPOUd .,:‘._ u,.xua ; 934 31v0

. 2 oﬂﬂmn.ﬁu..n Pi7} u_ SR-140-018 %ﬂvﬂ. :
ngixmﬁ? nafpovIAn |

SIVETBNDD TVANINKOUIYD — 518 ﬁe& SHDY3
AHLINET wu._.<5omm< ow JaisNang . | .

2

VI 238

Hding AMISHANGNG

wefs RS

= ONKH OXZ ot /

RN ANCEENL—— ] /.. Q-

al....@ Tyl
umagj : ?oﬁqm.._mz_um
R — m%\w\zuxn NaT
INIBII~ ZD— ~.
NOUDIFNI VIINIHD )

!;Eug.ss ‘
nouaIN omee

1SV V408
OO WIRGHD

niry
NOUDAN WINEHD —X b

dvi w._..:<u

uojloWmKpRE ‘ubijuinnand- i) §ODULY) BRjOS

- (P S ;
LT 4
JORQUIDNT) QURRTHA é

Page 10 of 45

November 25, 2022 | Version 3.8

Uncontrolled Printed Copy



Town of Rainy River DWQMS Operational Plan

7. Assessment (covered under Section 8)

8. Risk Assessment Qutcomes

The Town of Rainy River has established, implemented and maintains this procedure to determine
what potential hazards and critical control points exist in the Water Treatment and Distribution

System.

The Risk Assessment Team consists of the Chief Administrative Officer, the Public Works

Foreman (ORO) and could also include operations staff as required.

The Risk Assessment procedure is conducted once every 36 months or more frequently if a
significant process change or upgrade has occurred. The process for hazard analysis includes an
assessment of each process step and/or activity and identification of hazards that are potentially

present or possible at each process step and/or activity.

At least once every calendar year, the currency of the information and the validity of the
assumptions used in the risk assessment will be reviewed. All notes, meeting minutes, action

items and decisions shall be documented and kept as part of the file for the process.

Once hazards are identified, the next step is the determination of critical control points (CCPs).
This process involved a risk assessment by prioritizing hazards and identifying points where
control may be exerted to eliminate or minimize those hazards, (for example, by determining

which are CCPs).

The risk assessment was performed by rating the likelihood, severity and detectability of each
hazard at each relevant process step or activity on a scale of 1 to 5. The values for each of these
factors were added together to give a risk priority number. The high risk CCP threshold equals
8.

Likelihood is probability/likelihood of a hazard or hazardous event occurring.

Severity or Consequence is the potential impact to health or impact on operations if the risk is

not controlled (assumes control measures do not work).

Uncontrolled Printed Copy November 25,2022 | Version 3.8 Page 11 of 45



Town of Rainy River DWQMS Operational Plan

Detectability is a measure of the ability to detect the presence of certain hazards. Hazards, which
could be easily and quickly detected, were given a low value. Hazards that are hard to detect or
undetectable are given a high value. The risk is greater as appropriate responses cannot be taken to
control or mitigate the risk.

The rating system is defined on the following page:

Uncontrolled Printed Copy November 25, 2022 | Version 3.8 Page 12 of 45



Town of Rainy River DWQMS Operational Plan

Description Likelihood of Hazard Occurring Rating
Rare May occur in exceptional circumstances, or has not occurred 1
Unlikely Could occur at some time, historically has occurred annually or less than 2
annually.
Possible Has occurred once or more per year. 3
Likely Has occurred on a monthly to quarterly basis. 4
Very Likely One or more occurrences on a monthly or more frequent basis 5]
Description Severity of Hazard Occurring Rating
Insignificant Insignificant impact, little disruption to normal operation. 1
Minor Minor impact for small population, some manageable operation disruption, 2
some increase in operational requirements.
Moderate Minor impact for small population, significant modification to normal 3
operation but manageable. Increased monitoring and operational
requirements.
Major Major impact for small population, systems significantly compromised and 4
abnormal operation if at all.
Catastrophic Major impact for large population, complete failure of all systems. 5
Description Detectability of Hazard Rating
Very Detectable | Very easy to detect, instantaneous, computer monitored 1
Moderately Moderately detectable, alarm present but not in computer, may require 2